
Water treatment and water quality 
 
 

Workshop on Environment statistics 
 

Dakar- Senegal 
 

28 Feb – 4 March 2005 
 
 
 

Prepared by 
Khamis Raddad 

Amman – Jordan 



 
 

Water treatment and water quality 
The water treatment is a process to reduce pollutant in the water. It could be 

applied for fresh water to purify it to become suitable for human use, or could be 
applied for sewage and used water to treat it before disposed into the sea or reuse it 
for irrigation purpose.  

The treatment could by done by mechanical, biological and advanced 
treatment.  
Waste water generation 

The waste water is a liquid waste generated from different sources like 
households, economic enterprises and agriculture. It disposed in different ways with 
or without treatment, in some cases this type of waste water reused in agriculture and 
forest activity. 

The pollutant in waste water is varied depending on the source of waste water, 
as example the household waste water contains organic pollutant, but the 
manufacturing waste water contains heavy metals. 
(It is quite difficult to differentiate in a precise manner between the various pollution 
sources contributing to the total waste water load of a stream. When a sewerage 
system is present, industrial wastes are released, combined with human wastes and the 
wastes from storm run-off.  Human wastes may be assessed on the basis of standard 
emission factors (e.g. PE = person equivalents), just like small businesses. Big 
enterprises may be assessed individually, based on computations and monitoring at 
the source. The balance of the total load then can  be attributed to other sources, 
mainly diffuse ones. This kind of computations becomes indispensable when levies 
are raised to cover the costs for the sewerage system and waste water treatment 
plants) source tromp.    

The waste water is classified by source depending on economic activity (ISIC 
classification is required) as it is mentioned in the questionnaire table no. W 4 : 

Total waste water generated 

The total quantity of water in cubic meters (m3) that is discharged due to being 
of no further immediate value to the purpose for which it was used or in the pursuit of 
which it was produced because of its quality, quantity or time of occurrence. It 
classified into main items as followed: 

- agriculture, forestry and fishing (ISIC 01-05) 
this activity produce drainage water that contains a lot of salt and other pollutant 
comes mainly from fertilizers and manure used and pesticides applied to increase the 
production and treat the crops. 
The importance of this activity is  due to the huge quantity of water used and the 
dangers of toxic materials used in it, and side effect of drainage water in increasing 
the salinity of soil and cause desertification if does not treated in the proper way. 
the reduction of pollutants and treat the swage water is essential. 

- Mining and quarrying (ISIC 10-14) 
This activity use a lot  of water for leaching the minerals and in purification of 
minerals produced and other process in mining and quarrying. 



The waste water generated from this activity contains salts and heavy metals 
(depending on the mining activity and type of process applied). 

- Manufacturing Industries (ISIC 15-37) 
Due to a wide variety of activities classified under this category, ( it includes as 
example  food industry, medicine industry, pesticides, fertilizes, detergents, and 
plastic and rubber), a wide range of raw materials are being processed into various 
industrial, so this industries discharge a broad array of wastewater. Chemical, and 
metal, and detergent  materials may discharge primarily toxic substances and 
compounds, such as metals, acids and cyanides into water body and  in nature. 

- Production and distribution of electricity (ISIC 40) 
The production of electricity needs water to cooling of generators, the quantity of 
water consumed and concentration of pollutant matter in the water depends on the 
type of generator and fuel used.  
In general this activity may produce hot water with some heavy metals and other 
pollutant. 

- Construction (ISIC 45) 
The quantity of water used and waste water generated from this activity varied from 
country to country due to the row material used in construction and the size of 
construction in the country.  
The ratio between waste water generated and water used is small, and the waste water 
may be contains some salt and calcium and some soil particulars.  

- Other economic activities 
It includes services activity like hotels, restaurants, health care services, entertainment 
activity, education, and trade activity. 
Some of these activities like health care activity ,laboratory and education activities  
produce hazardous waste and part of  it disposed with sewage water without any 
treatment.   

- Households 
The households generate waste water contains organic matter, and some chemical 
materials due to use of detergent in cleaning and washing in the house. The 
households is considered as the second consumer of water after the agriculture 
activity, and the many houses use cesspool to disposed the waste water, some time 
they use unlined cesspool, so the waste water pollute the ground water.  
As mentioned above it is a difficult job to get reliable data about quantity of waste 
water for a series from 1990 by source. A conducted of a survey is required to provide 
some data, and you can obtained others by official records. So this questionnaire 
required more accurate data to be filled in.   

 



 
Table w4a: waste water generation 

 
Priority Category Unit 1990* 1995* 1996 1997 1998 1999 2000 2001 2002 

! Total waste water generated 1000 m3/d                   

  by: Agriculture, forestry and fishing 
      (ISIC 01-05) 1000 m3/d                   

  Mining and quarrying (ISIC 10-14) 1000 m3/d                   

  Manufacturing Industries (ISIC 15-
37) 1000 m3/d                   

  Production and distribution of 
electricity (ISIC 40) 1000 m3/d                   

  Construction (ISIC 45) 1000 m3/d                   

  Other economic activities 1000 m3/d                   

  Households 1000 m3/d                   

 

Waste water treatment 
Increasing urban populations and production growth boost volumes of wastewater. In 
large parts of the world, substantial amounts of the discharges of domestic sewage and 
industrial effluents are still untreated.  And in urban areas with sewage treatment 
plants, treatment capacities are often far exceeded by the rapid pace of urban growth 
and development (ESCAP, 1992). 
Wastewater treatment plants act as  the natural self-purification of water. The quality of 
treated  wastewater  is largely depend on  the type of treatment technology used.  In 
primary (mechanical) treatment, only settle able materials are separated from 
wastewater, and the remainder is released again without further treatment.  In secondary 
(biological) treatment, organic material is mineralized through the action of bacteria; 
the net result is that BOD is decreased.  In advanced treatment, selected minerals like 
phosphorus are removed by binding them into insoluble substances and this treatment is 
more expensive than other methods.  
 
The main function of a wastewater treatment plant is to remove biodegradable matter. 
Thus, an important variable to record is the quantity of BOD in the influent entering the 
plant and the quantity released by the plant in the treated effluent.  The difference 
constitutes an important measure of the treatment efficiency.  Whereas a properly 
functioning biological treatment plant may remove as much as 90% of BOD, a primary 
treatment plant may remove only about 30%. 

Total waste water treatment 
    Process to render waste water fit to meet applicable environmental standards or 
other quality norms for recycling or reuse. Three broad types of treatment are 
distinguished in the questionnaire: mechanical, biological and advanced. For the 
purpose of calculating the total amount of treated waste water, volumes reported 
should be shown only under the highest type of treatment to which it was subjected. 
Thus, waste water treated mechanically as well as biologically should be shown under 
biological treatment, and waste water treated in accordance with all three types should 
be reported under advanced treatment. Waste water treatment does not include the 
collection of waste water or storm water, even when no treatment will be possible 
without collection. 



The questionnaire required information for the quantity of swage water treated for a 
series from 1990. the data required supposed to be available because the main source 
of this data is official records. 

Types of wastewater treatment processes 

1- Mechanical treatment 
 Processes of a physical and mechanical nature which result in decanted 
effluents and separate sludge. Mechanical processes are also used in combination 
and/or in conjunction with biological and advanced unit operations. 
In this operation a coarse materials like plastics and wood are separated by lowering the 
water flow speed in large basins, sand and fine inorganic and organic particles will 
settle, and periodically removed as sludge. Floating compounds like oils are skimmed 
of the surface of water.  
Mechanical treatment is understood to include at least such processes as 
sedimentation, flotation, etc. To avoid double counting, water subjected to more than 
one treatment should be reported under the highest level of treatment only. 

 2- Biological treatment 
Processes which employ aerobic or anaerobic micro-organisms and result in 

decanted effluents and separated sludge containing microbial mass together with 
pollutants. 
 the anaerobic and aerobic microorganism oxidize the organic matter, as  a result of this 
process the fine minerals sludge will settle and the remaining fluid is discharged into a 
surface water body or alternatively reused. 
Biological treatment processes are also used in combination and/or in conjunction 
with mechanical and advanced unit operations. To avoid double counting, water 
subjected to more than one type of treatment should be reported under the highest 
level of treatment only. 

3- Advanced treatment 
Process capable of reducing specific constituents in waste water not normally 

achieved by other treatment options like N and P and pathogens and worm eggs. 
 For the purpose of this questionnaire, advanced treatment technology covers all unit 
operations which are not considered to be mechanical or biological. In waste water 
treatment this includes e.g. chemical coagulation, flocculation and precipitation, 
break-point chlorination, stripping, mixed media filtration, micro-screening, selective 
ion exchange, activated carbon adsorption, reverse osmosis, ultra-filtration, electro-
flotation. Advanced treatment processes are also used in combination and/or in 
conjunction with mechanical and biological unit operations. To avoid double 
counting, water subjected to more than one treatment should be reported under the 
highest level of treatment only. 

Table no. W 4b in the questionnaire includes the items below: 

1- Waste water treated in public treatment plants 

All treatment of waste water in municipal treatment plants by official 
authorities, or by private companies for local authorities, whose main purpose is waste 
water treatment. 

This item divided into three sub items by method of treatment: 
- Mechanical treatment 
- Biological treatment 
- Advanced treatment 



2- Waste water treated in other treatment plants 

Treatment of waste water in any non-public treatment plants, i.e. industrial 
waste water plants. Excluded from 'Other waste water treatment' is treatment in 
facilities covered under independent treatment facilities such as septic tanks. 

3- Waste water treated in independent treatment facilities 

Individual private treatment facilities to treat domestic and other waste water in 
cases where a public waste water network is not available or not justified either 
because it would produce no environmental benefit or it would involve excessive cost. 
Examples of such systems are treatment in septic tanks. 

4- Non treated waste water 
Waste water discharged into ambient media without treatment. 

5- Total sewage sludge production 
The accumulated settled solids, either moist or mixed, with a liquid component as a 
result of natural or artificial processes, that have been separated from various types of 
waste water during treatment  (Please provide the data as dry weight. If data is only 
available for wet weight, please fill in the data for wet weight and specify this in a 
footnote). 
 
Table W4B: waste water treatment 

Priority Category Unit 1990* 1995* 1996 1997 1998 1999 2000 2001 2002 

! Waste water treated in public treatment plants  1000 m3/d                   

  of which: 
Mechanical treatment 1000 m3/d                   

  Biological treatment 1000 m3/d                   

  Advanced treatment 1000 m3/d                   

! Waste water treated in other treatment plants 1000 m3/d                   

  Waste water treated in independent treatment facilities 1000 m3/d                   

! Non-treated waste water 1000 m3/d                   

  Total sewage sludge production 1000 t                   

 

Waste water treatment facilities 
Table 4c in the questionnaire includes this items 

Population connected to waste water collecting system 
The percentage of the resident population connected to the public waste water 
collecting systems (sewerage). Public waste water collecting systems may deliver 
waste water to treatment plants or may discharge it without treatment to the 
environment. 

Population connected to waste water treatment 
The percentage of the resident population whose waste water is treated at public waste 
water treatment plants. 

Population connected to independent treatment (septic tanks) 
The percentage of resident population whose waste water is treated in individual, 
often private facilities such as septic tanks.  



Waste water treatment plants: as mentioned in the waste water treatment it dived 
into three types as followed: 

Mechanical treatment 
Biological treatment 
Advanced treatment 
In this item the questionnaire required the number of treatment plant by the 

type. 

Design capacity of waste water treatment plants : it is the maximum quantity of 
waste water could be treated in the treatment plant, it includes both hydraulic load 
(m3/d)   and organic load (mg/L) the questionnaire required only hydraulic load, the 
operated load of the plant could be more than the design capacity, so the water not 
treated well.  
The design capacity data is required by type of treatment plant as follow: 

Mechanical treatment 
Biological treatment 
Advanced treatment 
 

Table W4C: Waste water treatment facilities 
Priority Category Unit 1990* 1995* 1996 1997 1998 1999 2000 2001 2002 

! Population connected to waste water 
collecting system %                   

! Population connected to waste water 
treatment %                   

! Population connected to independent 
treatment (septic tanks) %                   

! Waste water treatment plants number                   

  of which: 
Mechanical treatment number                   

  Biological treatment number                   

  Advanced treatment number                   

! Design capacity of waste water treatment 
plants  1000 m3/d                   

  of which: 
Mechanical treatment 1000 m3/d                   

  Biological treatment 1000 m3/d                   

  Advanced treatment 1000 m3/d                   

 
Table W5: Selected Variables at the City level 

Water bodies providing public water supply:                     
Water bodies to which waste water is discharged:                     
            

Priority Category Unit 1990* 1995* 1996 1997 1998 1999 2000 2001 2002 